

**Test
Report**

No.:
TJHL1612005562PG

Date: APR.01,
2017

Page: 1
Total: 1

The following sample(s) was/were submitted and identified by the client as:

Sample Description	TRAMPOLINE
Style No. Item No.	12FT CURVED TRAMPOLINE WITH SAFETY ENCLOSURE

Sample Receiving Date	JAN.04, 2017
Sample Resubmitted Date	APR.01, 2017
Testing Period	JAN.04, 2017 TO APR.01, 2017
Test Performed	SELECTED TEST(S)
Test Requested	AS REQUESTED BY APPLICANT
Test Result(s)	AS 4989-2015
Conclusion	TRAMPOLINE-SAFETY ASPECTS EXCLUDING CLAUSE 2.2.4 FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S) THE SUBMITTED SAMPLE MET THE TEST REQUIREMENT,

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Tianjin) Co., Ltd.



Michael Wen

Section Head

Test Report

No.: TJHL151200563PG

Date: APR 01, 2017

[illegible]

SGSMansion,No.41,The5mAvenue,
TELLA.11anjMI,Ct.,,a 300457 I
(11&-22)65288345 I (11&-22)65288351

WWW..&glgN)Up,c:om.cn



1!ll::t:lft& I ll&-
SGS;t:a •• ,
l&- 5

- sgs.dw@sgs.o,m

Test
ReportNo.:
TJHL1612005562PGDate: APR 01,
2017

	Test Requirement & Test method	Rating
	system structural integrity Trampolines shall be designed and constructed so that the enclosure barrier, support and attachment system and enclosure barrier exiVentry system shall maintain their structural integrity for the expected life of the product. Tested in accordance with Appendix E, the trampoline and the enclosure barrier, enclosure pole or frame and enclosure barrier exiVentry system shall show no signs of permanent deformation of rigid components or fracture or rupture of any component.	Pass
2.2.2.3	Assembly verification The trampoline shall be capable of being assembled without modification in accordance with the manufacturer's/supplier's instructions. The construction of the trampoline shall ensure that during play or movement, the trampoline components cannot become dislodged.	Pass
2.2.3	Structural stability Trampolines shall be designed and constructed so that they are stable.	Pass
2.2.4	UV degradation	
2.2.4.1	General A laboratory sample for testing shall consist of a trampoline either in the form in which it is marketed, or in the form in which it is intended to be marketed.	N/C
2.2.4.2	Trampoline bed fabric The trampoline bed fabric shall be UV stabilized to extend its life. The trampoline bed fabric shall meet the requirements of ASTM F2774, including the 5000 h UV test.	N/C
2.2.4.3	Bed attachment and suspension system components exposed to sunlight The bed attachment and suspension system components that are exposed to sunlight, such as springs, bed straps, bed connectors and bed stitching, shall be UV stabilized to extend their life and shall be tested in accordance with Appendix C. When tested in accordance with Appendix C, the bed attachment and suspension system components that are exposed to UV shall retain 80% or more of the pre-test strength properties at not less than 1000 h.	N/C
2.2.4.4	All other components exposed to sunlight All other components that are exposed to sunlight shall be UV stabilized to extend their life and shall be tested in accordance with Appendix C. When tested in accordance with Appendix C, all other components that are exposed to sunlight shall retain 80% or more of the pre-test strength properties at not less than 500 h.	N/C
2.2.5	Maximum user weight All trampolines shall be marked with a maximum user weight expressed in kilograms. The maximum user weight shall be not more than 0.2 multiplied by the weight to displace the bed to 80% of its possible deflection to the flat level ground when loaded using the loading device specified in Appendix G, Figure G1. The maximum user weight used for testing to the requirements of this Standard shall be that specified by the supplier.	Pass
2.2.6	Protection against entrapment	

Un- u oth' ffilll1M agr- Inwrtfing, th'- document is issued by the Company & subject to its General Condition of Service printed on the back of the report, and, for electronic format documents, the terms and conditions for Electronic Documents apply.

Attention is drawn to the limitation of liability, indemnification and, where necessary, the company's sole responsibility for the information contained in the report. The company's sole responsibility is to the client and this document does not exonerate parties to the transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced or stored in a retrieval system without the prior written approval of the company. Any unauthorized use, reproduction, forgery or falsification of the content of the report is prohibited. The report is the property of the company and shall be returned to the company upon request. The company is not responsible for the accuracy of the information provided by the client. The company is not responsible for the accuracy of the information provided by the client. The company is not responsible for the accuracy of the information provided by the client.

SGS Maoolon, No.41, The 5th Floor, TEOA, Tunjln, Chlna 300457 I (116--22)65288345
(86--22)65288352

sgagroup.cn



**Test
Report**

No.:
TJHL1612005562PG

Date: APR01,
2017



<j,I·li:1\$&1tUlfllltli:l:l411fSGS:l:I ilelll:300457 1 116--

I 86--

• sgs.dina@Ms.com



**Test
Report**

No.:
TJHL1612005562PG

Date: APR 01,
2017

SGS
LABORATORY
SERVICES

(116-22)65288351

'PIL';l;\$11i!IUtF:itllil.!:Ui41 SGS;l;I ••: 300457 t 116-
ogs.cNN@sgs.can

•'''

I 116-

•

Clause	Test Requirement & Test method	Rating
2.2.7.2	Performance requirements The impact-attenuating material or impact attenuation system shall have the following properties: (a) The Gmax shall be less than 200 G when the frame-edge impact attenuation system is tested in accordance with Appendix D. (b) It shall be designed to withstand direct impact of the user's body without allowing any limbs to penetrate into the suspension system. (c) It shall retain the following physical integrity at completion of the impact test: (i) The post-test thickness shall be at least 50% of the pre-test thickness when measured at the impact point 30 ±5 min after the impact test. (ii) There shall be no evidence of cutting or puncture of the impact attenuating material. The impact attenuating material shall be visually examined by dissection at the impact point to verify the post-test physical integrity after the final impact and noted.	Pass
2.2.7.3	Frame-padding If supplied, frame-padding shall cover the entire top surface of the frame, and the entire top surface of the suspension system and frame hardware in the unloaded state, and be securely attached to the frame. The frame-padding attachment system shall not break or separate from the pad or frame throughout the test procedure given in Appendix D when fitted in accordance with the manufacturer's instructions. At the completion of the impact test of Appendix D, the frame padding system shall retain the following physical integrity: (a) The post-test thickness shall be at least 50% of the pre-test thickness when measured at the impact point 30 ±5 min after the impact test. (b) There shall be no evidence of cutting or puncture of the frame-padding system. The frame-padding system shall be visually examined by dissection at the impact point to verify the post-test physical integrity after the final impact and noted.	Pass
2.2.7.4	Colour The frame-edge impact attenuation system shall contrast with the colour of the trampoline bed or include a band of colour that contrasts with the colour of the trampoline bed.	Pass
2.2.8	Enclosure system	
2.2.8.1	Components A trampoline enclosure system shall include the following components: (a) Enclosure barrier. (b) Enclosure barrier support and attachment system. (c) Enclosure barrier exit/entry system. (d) Poles that pose no hazard to the user.	Pass

Test Report

No.:
TJHL1612005562PG

Date: APR 01,
2017

Page: 1
Total: 1

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (HJSS) 1-307
144J, or email: CN.Doccheck@sgs.com

Clause	Test Requirement & Test method	Rating
2.2.8.2	General requirements The general requirements for the enclosure system are as follows: (a) The enclosure support and attachment system and enclosure system materials shall be of sufficient strength and rigidity to hold the enclosure system in place and withstand the loads outlined in Appendix E. The enclosure height shall be verified after the trampoline has been tested in accordance to Appendix E and a fail recorded if the enclosure height does not meet the minimum enclosure height required of Item (b) below. (b) For trampolines with an outer frame area less than 5.2 m2, the enclosure height shall be 1.5 m or higher when measured relative to the bed. For all other trampolines, the enclosure height shall be 1.8 m or higher when measured relative to the bed. (c) Connecting devices shall be closed and not overlap (see Note 1). (d) Rigid components of the enclosure support and attachment system exposed to contact during foreseeable usage shall be padded. (e) Rigid upright components of the support and attachment system shall have a device to protect against impalement. An example of this is a capping with a minimum cross-sectional area of more than 2000 mm2 and an edge radius of greater than 3 mm. (f) The enclosure support and attachment system shall consist of the following: (i) Upper attachment to the support frame. (ii) Lower attachment to trampoline bed or trampoline frame top rails. The attachment of the enclosure system shall be of sufficient strength and durability to withstand tearing, deformation or failure as a result of the loads outlined in Appendix E. (g) The enclosure barrier shall include an opening to allow entry and exit of the user from the trampoline bed. The enclosure barrier exit system shall comply with the following: (i) It shall be provided with a means of closing. (ii) When closed according to the manufacturer's instructions, it shall be of sufficient strength and durability to withstand tearing, deformation or failure as a result of the loads outlined in Appendix E.	Pass
2.2.8.3	Enclosure user containment test The trampoline enclosure shall be designed and constructed so that when it is assembled, and the enclosure barrier exit system is closed, there is no accessible rigid or non-rigid opening from within the enclosure that presents the risk of unintentional user exit. An opening shall be deemed to fail the containment test if it allows full passage of the small probe, providing access outside the containment of the trampoline enclosure and bed, when tested in accordance with Appendix F, Paragraph F4.	Pass
2.2.9	Sharp edges and points The trampoline shall be designed so that when assembled there are no sharp edges or points on any part of the trampoline capable of inflicting an injury to the user during normal use and foreseeable misuse. All edges and points on the trampoline shall meet the requirements of AS/NZS ISO 8124.1:2013, Clauses 4.6 and 4.7.	Pass



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

SGS Mansion, No.41, The 5th Avenue, TEDA, Tianjin, China 300457 t (86-22)65288345 f (86-22)65288352 www.sgsgroup.com.cn
中国·天津市经济技术开发区第五大街41号SGS大厦 邮编: 300457 t (86-22)65288345 f (86-22)65288352 e sgs.china@sgs.com

Clause	Test Requirement & Test method	Rating
2.2.10	Pinch, crush and shear locations The following requirements apply: (a) There shall be no pinch, crush, or shear locations caused by junctures of two or more components moving relative to one another in any accessible area of the trampoline both in the jumping area and outside of it. (b) Holes, slots and gaps in or between any rigid materials that are accessible while the user is bouncing shall also admit a 12 mm diameter rod if they can admit a 5 mm diameter rod to a depth of 10 mm or more. (c) Springs shall meet the requirements of AS/NZS ISO 8124.1:2013, Clause 4.14.	Pass
2.2.11	Metallic parts Metallic parts of trampolines, including fasteners and fixing mechanisms, shall meet the following requirements: (a) When tested with a 5% neutral saltspray in accordance with ISO 9227 for a duration of 48 h, all structural metallic parts, coated or non-coated, shall present a surface aspect with less than 8% red-rusted surface. (b) No welds shall be made to any steel frame or accessory component with a thickness of less than 1.5 mm. (c) No 'saddle' welds shall be made to any steel frame or accessory component with a thickness of less than 1.8 mm. (d) Welds should appear fit for purpose with good fusion.	Pass
2.2.12	Protruding parts	
2.2.12.2	All protrusions No protrusion shall extend beyond the full depth of the test gauges when tested in accordance with Appendix H. No protrusion shall terminate in a dimension greater than that of the base dimension. In the case of hardware, the base dimension shall be defined as the major dimension of the attachment nut or bolt head.	Pass
2.2.12.3	Upright protrusions Protrusions that fit within any of the gauges defined in Appendix H and that project upwards from a horizontal plane shall have no projection perpendicular or at an acute angle to the plane of the initial surface extending more than 3 mm in height, as shown in Figure 2.6.	Pass
Appendix A	Information and marking requirements	
A1	Information packet	
A1.1	General	Pass
A1.2	Information packet marking	Pass
A2	Installation, care and maintenance instruction	
A2.1	General	Pass
A2.2	Installation instructions	Pass
A2.3	Care and maintenance instructions	Pass
A3	Safety Information	

Under the terms of the contract, the document is issued by the Company & subject to its General Conditions of Service printed on the reverse side, available on request or accessible at www.sgslab.com and, for electronic format documents, subject to the Terms and Conditions for Electronic Documents available at www.sgslab.com.

Indemnification: On an annual basis, the Company shall indemnify the Client for any and all claims, damages, losses, costs and expenses, including reasonable attorneys' fees, incurred by the Client in connection with the use of the services provided by the Company, whether or not such claims, damages, losses, costs and expenses are caused in whole or in part by the negligence of the Client.

Client's Instructions: If any. The Company's sole responsibility is to follow the Client's instructions and this document does not exonerate parties to the extent of the instructions. Without prior written approval of the Company, any unauthorized use, reproduction, distribution, modification, or alteration of the content of this report is strictly prohibited. The Client shall be responsible for the accuracy and completeness of the information provided to the Company.

Liability: The Company shall not be liable for any indirect, consequential, or punitive damages, even if advised of the possibility of such damages.

U-0, email: Chf.Occ:c.hic;kCl:s*c.com

is Maoolon,

No.41, The 5th A...
TEOA, Tunjln, Chlna

300457 I
(116-22)65288345



Test Report

No.:
TJHL1612005552PG
<j,I·li:1\$&1tlUfll 1 (86-22)65288352
ltlli:l:1411fSGS:l:I I 86-

ilelll:300457 1
116-

Date: APR.01,
2017

www.sgsgroup.com.cn
• sgs.dlina@Ms.com

Test Report

No.: TJHL1612005562PG

Date: APR.01, 2017

Page: 1 of 1

Clause	Test Requirement & Test method	Rating
A3.1	General	Pass
A3.2	Safe use information	Pass
A3.3	Safe use instructions	Pass
A3.4	Basic tramoolinina instructions	Pass
A4	Product Marking	
A4.1	Warnina labels	Pass
A4.2	Location of warning labels	Pass
A4.3	WarninQ performance reauirements	Pass
A4.4	Identification	Pass
AS	Packaaaina	Pass

Note:

Pass means meet the requirement

N/C means not conducted as per client's requirement.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

SGS Mansion, No.41, The 5th Avenue, TEDA, Tianjin, China 300457 t (86-22)65288345 f (86-22)65288352 www.sgsgroup.com.cn
中国·天津市经济技术开发区第五大街41号SGS大厦 邮编: 300457 t (86-22)65288345 f (86-22)65288352 e sgs.china@sgs.com

Test Report

No.: TJHL1812005562PG

Date: APR.01, 2017

SGS
Société Générale
S.A. (Suisse)
Suisse

Sample Photo:



SGS authenticate the photo on original report only

... End of Report...

Unleu othserWi&e agree Inwrttng thlt document l• luued by theCompany ♦subject to
its Genet's Coodition of Service printed
overleaf, avallable on equ... or lccultltat h ://NINW
autofac to Tenn* and Condlton* for Electron
Attention It drawn to the Umlltation of lteblty, IndemnlfcaUon an u... on Hu... e
advlt-O thlt Information eontaln.O htr.on rttltc:et theCompany** findings 11 the Um. of ltt lnteNantlon only end within lht limit.l of Clfent'a
Instructions, tr any. The Comp.eny-s re'pon,litltty l.s to lt* Clfent and thls doocometlt does not exonerate parties to a tranuetion trom
uerolsing all thar.t rfgbta and obl'gltfion und., UM lrensecUon dOC:Um,oolS. Thlt cJOCum...l cannot be reproduced except In ful, without prfor
written ap'roVal of the Company. Aily unauthotlz alteration, force y or falsification of the content of
vlt'clanot or ltt document lt unlawful and ohar'wars may be promCl'lad 10 the full att a client of the lttw. UnlaH otharwi"ttaladtha
rN1.1Jt,shownln thb thlt report refer only to the Hm,ple(a) llttedandauch... mptl*(*)are retained for 30 daysonly.
AtNnUon To ch*ch lha 1u1t1-n1coy of thllng i fntpecllon Apolt * c*-,lmula. plHH c:ontac-l "" ** talaphon.a.(11*7SS) 1307 140, oram.all Clf
DocchackCl*u*-c.om



5"

A,,,,, TEOA
llanjln,CNn
a 300457
<!>1.*1\$

&1t!Uflllt
lli:l:1411fs
Os:l:a

ilell:30045
7



**Test
Report**

I (116-22)65288345

I 116-

No.:
TJHL1812005562PG

I (86-22)65288352

I 86-

Date: APR.01,
2017

www.sosgroupp.com.cn

• 9.chlna@ogs.com

SGS
SOSGROUP
SOSGROUP